



LABORATORY REPORT

PU coated FABRIC : **VENETO** Reference: AS1440-1973
AS2687-1997
Results: ISO7617-1:2001

Abrasion resistance– Martindale (AS2001.2.25-2006, 12kPa)
: Cycles **50 000** Criterion Satisfactory appearance Class 5 (Heavy commercial)

Colourfastness to light- Xenon arc (ISO 105-B02, blue std 5)
: Rating Greater than 6 Requirement 5/6 (min)

Colourfastness to rubbing (AS2001.4.3-1995)
: Dry 5 Wet 4
Requirement : 5 (min) 4 (min)

Resistance to flexing– Schildknecht (AS4878.9-2001, Method B)
: Cycles 400 000 Length No cracking Width Nocracking
Requirement : No cracking No cracking

Blocking resistance (AS4878.11-2001)

Sample	Blocking rating		
	Face to face	Face to back	Back to back
1	Very slight adhesion No damage on separation.	No adhesion	No adhesion
Requirement	Not more than slight adhesion		